



CERTIFICATE

ENplus® ID-No.: PL 069

Control Union Certifications Germany GmbH

Bornitzstraße 73-75, 10365 Berlin, Germany

hereby confirms that

MMJ Sp. z o.o.

ul. Spółdzielcza 1 64-730 Wieleń, Poland

meets all requirements according to ENplus® ST 1001 & ENplus® ST 1003:

wood pellet production ENplus® A1, 6 mm

The certificate holder is a producer and shall be entitled to produce ENplus® certified wood pellets. The company is certified by the certification body Control Union Certifications Germany GmbH as an independent third party.

This certificate authorizes the use of the ENplus® trademark in accordance with ENplus® ST 1001 and ENplus® ST 1003.

CERTIFICATE No: CU-884262-01

This certificate is

valid from: 20.12.2024

valid till: 19.12.2027

Berlin, 04.12.2024

Place, Date



Stamp, Signature

Version / Date: 1 (no adjustments) / 04.12.2024

The certificate is valid only in combination with the annex of the certificate and vice versa.

ENplus®_Certificate_Producer_[ENplus ID]_[quality classes]_[year])_V06 2024-05-29

p. 1/2

Annex to ENplus® certificate

This Annex is only valid in combination with ENplus® certificate PL 069.
It shall not be displayed or published separately.

The following business activities related to the production of wood pellets are explicitly included in the scope of this certificate:

Production

Bagging and trade of bagged pellets (from its own production)

Berlin, 04.12.2024

Place, Date



Stamp, Signature

Version / Date: 1 (no adjustments) / 04.12.2024

The certificate is valid only in combination with the annex of the certificate and vice versa.

ENplus®_Certificate_Producer_[ENplus ID]_[quality classes]_[year]_V06 2024-05-29

p. 2/2

CERTIFICATE

Certificate holder

MMJ Sp. Z o.o.
ul. Spółdzielcza 1
64-730 Wieleń
POLAND

Product

Wood Pellets class A1

Type, Model

dimplex

Testing basis

DIN EN ISO 17225-2:2021-09
Certification Scheme Wood Pellets class A1 (2021-11)

Mark of conformity



Registration No.

7A406

Valid until

2026-12-31

Right of use

This certificate entitles the holder to use the mark of conformity shown above in conjunction with the specified registration number.

See annex for further information.

ANNEX

Page 1 of 1

Certificate	7A406 dated 2023-02-27
Technical Data	Diameter: 6 mm
Testing laboratory/ Inspection body	Control Union Certifications Germany GmbH Dorotheastr. 30 10318 Berlin GERMANY Sieć Badawcza ŁUKASIEWICZ - Instytut Technologii Drewna ul. Winiarska 1 60-654 Poznań POLAND
Test report(s)	No. PL069_MMJ_2022-11-07 dated 2022-11-07 No. 3915/2022/S.M/2 dated 2022-11-29

